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Certificate No./= 2l M H & :161005-AANE-030-001
Date of Issue/gtst &l I}:Mar., 31, 2017

Surface Finish/ THOIK21:AR

Order No./2{| 2t 5:GUS0336526 PO No./Z=2t £:GUS0336526
Supplier/Z=2X1(F)24&012 Commodity/Z 2 :STS PRECISION FH SKELP
Customer/ DAL (F) 28 D1 (I EF&H L) Spec & Type/7? 2:KS-D3534-STS304-2H
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0.1x400xC GUS06678BB 1 1,274 | SEB3530 f 651 858 32 270.0 L 520 393 1035 303 37 1814 803
B 649 850 33 269.0
*** Sub  Total |(010)** 1 1,274 (kg)
*** Grade Total ** 1 1,274 (kg)
“* Grand Total **} 1 1,274 (kg) o : — o~
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* Position - T: Top, M : Middle, B : Bottom We hereby certify that material described above has been tested and complies with the terms of the order contract.
* Tensile Test. Direction : Transversal, Gauge Length : 50mm{Rectangular),
YP Method : 0.2% off-set
* Division - L:Ladle Analysis
* Chemical Composition Unit: -2:x1/100, -3:x1/1000, -4:x1/10000, -5:x1/100000
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Surveyor To: \ W \..
POSCO DAEWOO #603, SEONGKOK-DONG, DANWON-GU, ANSAN-SI, KYUNGKI-DO, KOREA MANAGER OF QUALITY ASSURANCE TEAM




